1.

Direct shear tests were performed on a dry, sandy soil. The size of the specimen was 60 mm. x 60

mm. x 19 mm. The results are as follows:

Test No Normal Force Maximum Shear Normal Stress Maximum Shear
(kN) Force (kN) (kN/m?)) Stress (kN/m?)
1 0.18 0.0936 50 26
2 0.36 0.1764 100 49
3 0.72 0.361 200 100

Determine the friction angle of sand.
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